yjamato

B & 3 B &

Instruction Manual

EXZEENET LRI AR TFRNIS Y
INTERLOCK STITCH MACHINE WITH RIGHT HAND KNIFE TRIMMING

MECHANISM FOR ATTACHING PRE-CLOSED ELASTIC BAND

VG2735P-32

VG2700 OEVIRFGAE L AENERB DD
ELHULTWET,

VG2700 OEUREEIAZEEH D ECSEATSE
Lo

AR FEBICH > TS B GRBAE S R
BETETRAVWCILEABRESKERLTHS
EELKBENEE L,

Tl BRAHIFS T BIZ B HEWITRBZF AN
DTHELNZEZAITRBEL TS,

Adjustments different from VG2700
are mentioned in this book.

Read this book in combination with
INSTRUCTION and PARTS LIST of
VG2700.

Before using this sewing equipment,
please read the instruction manual
and understand the contents well.
After reading the instruction manual,
please keep it in a location where it
is easy to access for operators.

J

% YAMATO SEWING MACHINE MFG. £0,LTD.






H R/CONTENTS

1, IBEAE 1
1.1 O—35 ]

2. HWEE 2
3 ELWEWA 3
Lh_ 3.1 BiBAFH/N—0BIEA 3
LV 3.2 REABORS 3
4. SUVDRE 4
4.1 O—>0REE 4

4.2 HRIOAMD 5

5, XAEKEDREN 6
5.1  XRiE (FYIMAME) R 6

5.2 TAXROEWbAL. B 6

5.3 FXZOWMbAL. B 7

5.4 TAZADEERH 7

5.5 FXZOZRNO—27RAE 8

5.6 TARAZSHT vy EOEWMbL 9

5.7 TFTAZRATST Yy hOWb G 10

6. {TE8 11

( BEVL

OXBR ELEMEAFICERSNTOETA, OFBOFHBROAETICEHSNTLIHFE
20 L Y=V TWBERIR SV E K] KT N—TFHEICHU T AP F
CREVWRL DI ARL—I DA ICHEE N—ERBHLTWET DT HKYUTIHERES

L ATWIEEZWEBRTY, hbETZELLZW,

EIEDHY

FEREPBARBERID EARRBEZEET LN HBIET ZDRICE FEOART KLV HBARBED—HH ARRAE
—HBULBWEEDBDRT DT .HESHNUHT T EIIEE W,

T AEDERICHISTEAEZHULTEDET A A —DORDPEHONBEN R RSN THESLIEIETERVIED
HNEY,




H “R/CONTENTS

1. Installation

12

1.1 Roller

12

2. Sewing speed

13

Proper operation

14

w

1 Opening and closing of front cover

14

w

.2 Ad justment of suction pipe

14

4. Adjustments of sewing machine

15

4.1 Ad justment of rollers

15

4.2 Ad justment of fabric presser

16

5. Adjustments of trimming mechanism

17

5.1 Trimming width (Cutting position of fabric) 17
5.2 Removing and installing the lower knife 17
5.3 Removing and installing the upper knife 18
5.4 Sharpening of lower knife 18
5.5 Upper knife stroke 19
5.6 How to remove the lower knife holder bracket 20
5.7 How to install the lower knife holder bracket 21

6. Specifications

22

*kkk ILLUSTRATED SPARE PARTS LIST  skskkk

.

Ve

Attention

< This instruction manual is designed mainly for technicians, but it is advisable that also operators read the instructions with )»:g\ mark to

use the machine properly.
<> The numbers in lower left corners of figures are figure numbers. We use them in texts as needed for your reference.

N

J

Attention

The parts used for this product are subject to change without notice. If such a change is made, any part of the contents and illustrations of

this instruction manual may not conform to this product.

In preparing the instruction manual, we have made our best efforts for making it free of any error or omission. If any error or omission

should yet be found, it might not be rectified immediately.




1. B85k

=E

0 — 7 WA ROz 7 — 7V T i O Y] 2 67 E 1 LD £FT
D X ISHHLAR TS0,

B 1-1

VG2735P-32



P HELEE

DI YV DRERE VL 5000sti/min( fIERER ) T,
FLOLIS V2T 2 &S, 0 200 Kl (1 » H) 3mEEVEEDOR 15 ~ 20 %K\ Ak 5 ¢
BE L 72 BRI R T T 2 Lt At S RTH BLiSEBEHONE T,

VG2735P-32



3. EELLMEWNES

NS e
ANEE
EEZTSHIIC. HRITE—YDEFREZYID. E—5D
EEEIE 2R U TLIEE L,

3.1 BRI ¥ A /N—D

HiBH* A N— %[l 2 & &k, AN—REERDOZ A ~FE L
THhobT£d,

4 3-1

3.2 ABDRE ION

B J3E Ny RNV 7@ CHlfifi L £ 7

W | 103810 |8 2 WA L FARDHE NI L TL 2 E W0,

Bl T Ex T, HuAdhoBAgEHI AT NS
BZNBHDFTOTHERELTLEZ Y,

A AMWEEZ 256, k%P Q%D THGAE DALIE %
il clREE0,

X 3-2

VG2735P-32




4. = 0%

T
ANEE
EE%ZTS5HIIC. I E—YDEFEZETID, E—5FD
EEREIEZER LU TLIEE W,

Offia —7 Oz T L TwE T,

BEOH A Richbe, fin—50 - Tu—5Q%%%
IR 7 ALEN U T2 S 0,

EEHEDME I — 7 Q2R L DD LES L X T,
OIT2DLEAOHEIZ, Aiu—7 TLHA FO LTI X A
N=D—F LIZOWT WL TLN A FOTHEY) 2 A7iE I
AL T 72X,

BB, TLHA FDIZTL0HRICEL B, i
WMo WBREICTE 2T TL 23 v, i
1EXPOKRVO%FED TITWET,

X 4-1

4-3

VG2735P-32



N
1
\l/
\
S
4

NS e
ANEE
EEZTSHIIC. HRITE—YDEREZYID. E—5YD
BEEIEZER U TLIEE L,

4.2 /i T DN

HEIOSS
(1) FV b boto7z & E, A TOOHERAHEY O _LH
AT, R Em e EMT X1, k2P O%
BOTHMI 777 v FODOEI ML £,
RV Lo L &, o TICEEEMD 4%
v b L oo Bl & X4 FE@E 0T EH%E 0.5
miZ L ¥ 9,
HENE A FBEA L vy ODIEFYOZED TITWV X
ER
(3) MHEMDO T LZID AL, A =OOHEm & & L
L2 1.0moT EMERITET,
I A PEOQDOIEX YD ED T, M i@ % bl
LT d,
(4) $Ezm brlc U<, Mz hiFc L &, mffoOrik
U R0 2.0mL L B33 2 E 2MERT S,

S

HIMIOFIE - EAME
(1) A =D i % R O RIHOICAbE £ 9, ILFPO0%FED CTHRE L 3,
(2) AW ODEEAMBEIZRHEY D EIcdh > T, TEBZLT EXAICEEI Y E T, 122U %FED T il
% EAICED L CHEIL 9,
HIEIDES
A TODENZML TE LS. HT7—QDIEFPO%EED T, A7 —Q@% XHHEICHL T,
FEHEFLT2E X, A 7—Q@% Y HANICE L 7,
NZODIENZEE D BRI, TEARRITFHLLTLEE »,

©
|%:| @ ] ]
] % 2.0 bl L
@ 1.0 mm
X 4-5

VG2735P-32



B xZ2%B®

NS e
ANEE
EEEZTSHIIC. RITE—YDEREZYID. E—5D
EEREIEZEER U TLIEE L,

5.1 X A& (FtIEHIE ) DR

(1) B 72D 245

2) TXRABDIERPDZED %,
B)A7—(H)DILAPQ%IED S,
(4)

(5)

(6)

4) PAABERET 5 X AMEICT %,

5 FAZABDIERPOZEHOMNIT 2,

6) 17— (E)DILFPR%ZED, IEFP@% N L Ty
BNZDIENEMZ S,

(7) o= (FH)DIERP@%EHFOAT B,

(8) A7 — (L) DIL#P@%MdFHT 5,

(9) IE2P@%FEF I RISk O T 5,

=
o lEI%\

EHRIC, FHIOIKPDEDHZEEL TSI,

52 TAROESUL. BOMHIF7

BOANLA

(1) G ERZHD 447,

2)HI7— (H)DILZPQ%REED S,

(3) EXABE®ZLADHIICH SR, EXRAE T AR LI
TEMEHT S,

A H7—(FH)DIEFP@%KIEDT S,

(5) FAAZADIERYD%EEDTFAZ®% NAHIICHK L,

IO A

(1) X R@D NS et L1l & F—ic LT, 1L+ @% i
DT B,

2) 7= (H)DIEXPQDKIED ZFED B,
(NZDHTEXZIZTRXRAEDRED)

(3) EXRETXADMICKRE AL, Ny FARA = ZE L
TAXZADYINKRZ DD 5,

(4) EX 2@ 0mh 5 8 mDALEZE T A2 AQD LIz &d
HC, A7—(H)DILRTQ%KONT 2,

(5) b —JE, A ZDYNEZTEDID 5,

[ 5-1

¥ 5-2

X 5-3

VG2735P-32




5. X AKEDRE

5.3 LXZADOWDHAL. WDOfFF

WmOAULA
(1) EX 2B DZED T, EXAE@ZED T,
(2) EXZDIERPQ@%ED T, EX2@%ILH T,

BT TA

(1) EX2@%E2 QT EX ZHE@IZEY 1T %,

(2) EX 2 BQ@D % F X ZWG DM & [H—ic LT, 1k
FPO%KIEDT %,

(3) EXZ2@MRd Thioz &, EX2H5@%8H»L T L
A A% T A 2@ k& H 0.5 mm EDAZEIIC LT,
kx> O%HOMIT %,

4) W7 —(H)DILFRPDxRFED D E, NFDITEXR
@DETRXAZ@ODBPAHEVET,

(5) EXZ@E T X AG®DRIZAZ AL, NV FihA —)L %
[\l LT X RADYINEZFED D 5,

6) A7 —(H)DIERPD%EHDHT 5,

(7) 95—, X 20U NRZEE»D 5,

54 TAXADEBES

EXAZBEBEAEHTTNS 1HECSWIRFEETSHEIX
HHFEF¥A, ZOMITRXZDYINENIL 2otz & X T,
TAZAZBEEL THFI 0,

MEET & ZiE, KZESHICL TEMRICIRNTL 0,
ZOLEEF, BTAKZHBLTIXAAZGRLAEDLSIT-
TLEZ N,
EXZZREEET L ZE, HEDO 74 V¥ TIHRIT £
ADS, FIZTPHD EXAZAZHBE L T E, IKEEL
7 W AMRBRE F 7o 1340k L T 23 v,

X 5-4

¥ 5-6

VG2735P-32



5.5 EXAD A kO—7 iRk

HREO EX 202 Fa—2715.0mic{l@diL<hh 7,
ExXZDA M=V ZEHT 2 EE1X, TRlolEF Tfro
TLEZ N,

(1) 777y bEEAN—DETLY 47,

(2) Z b v RQDIEZR PR %FED B,

(3) A b v RN@%XFRAANEN»TE, Abr—0BKREL A
D, YHRAANE»T LMD T,
(EXZRETXZDDAGWEHHMLTLZI0,)

(4) Ik Q%D T %,

4 5-7

5-8

VG2735P-32



5. X RAEXEDRE

i
T

5.6 TXRBT737vy hOBWDOAL

(1) iz HL D 49

2) TAZAB7 77y FODIERYQ (3 ) ZHLD 4+,

@) Ny FHRA —zFThL, 2R FRICT 5,

4) TARAB7 727y FOD /) v 7EVQ@%Ny R ok,

(5) TXZRE7 27y POD Lz FAlcAd LEIT2 X 51 LAans, EX ZABEBHOL Y b2V 7 ()6
ZHD I,

0=
IE/%\
TAZRETZT Y FORBRY RIZEEUVAIET, EEARICENT Z &,

(BRENAEMAA ROELDANLBVNLSICTER. AnfcEERd. BRNORNDLSEVWAZI I VAIICLTSH
BeZAMAA ROICELAL,)

(6) EX ZBEM@%3%Y) ET#@®X VI /T, Zo& &, EXZBRBBOICKEA T3 MGE0 s —Fic BLh 4t
7,

(7) Ry FAN—OKRVO Ay ¥ D% (3 P@TRy FICED T %,

(8) High 7' v v 7 B % FAE@ITHY 11T 5,

VG2735P-32



5. X AKEDRE

5.7 TAXRBT 37y FOWMD {F3

(1
(2
(3
4

2L 45,

7 my 2 OzHWEDD S MY 4+,

Ny FAN=QRUy X v@=IY I,

X ZBRERIE 2K Y L TEOIID 1) 5,

X ZEREBEEICHEA TV BIE®ZIX ) BEDTICH 2 7 2 )V FOD TIcHkAAL,

0=
EXZBEBON RS FRIICIRDH UIcEE, HBO@®NE >RENBVLSITERL TS,

—_ — — ~—

(5) b ZAEREIMIG %2 R IR D L 7247l L TE <,

(6) ExX 2V v (5)Q% kX 2B H#HET 2,
oL E, AOZMAELA FOOEmE DA LHLTEL 28, £, AOAEE DA FW2 Sz
EIICHEET AL,

(7) 777y bRy X @2 TARAB7 77y FODHEBITEE, TAXAB7 77 v FO@ZIEXC@THD £ 5,
77y bRy FU@BAL B VE Y ITEET S,

(8) TAADMEEZFEL, EXRADPALVEMERL, EXANRNRTOEZHE T 5,

X 5-10

VG2735P-32

10



0. fHk

% ffi | VG2735-32
£ | 452 ABEREAS & BRRTRR 2 o A R PR S 2 v
s B b | 445 () x 220 () x 405 (&) mm
fi s i | 370 mm
EE i | 45kg (m—Z7BARIZEET)
# H ® K |ISO 406, 407, 602, 605
i & | =y b X )Y ZEOEIRAR T A GERAEE T A0 AR 35 mm)
i gL J& | feEfEsr 5000sti/min
1.4~ 3.6mm
e H £ | oHK 1WNHE7~ 184
30 mmf 8 ~ 21 &
fifi Ji| | UY X 128GAS #9 ~ #14(HHHE #10)
gt 2 bw— 27 | 33m
oz kb B EMiOA:5.5m  EfiDZ&L 7.5 m (EHE 5.6 moBA)
® VOB k| oAFHEIRY (w4 7w TP r A M)
1:09~1:1.4 (5
2 # kY K| 1:09~1: 1.8 (RAEZSHEHRIECHESZ 25mMToZ &)
1:0.6~1:1.1 (V7 OMEEEICX D)
A %k V| TYYARZICKDARE (w47 a 7Y v A MAfEE)
Mo 7 | Ao L N—% BT 23 kU AR b T EE)
M oW 5 | bwrad FRY7ICK 2 BEGH
e T | Y=< rSFAA)L 28
lisg i} &= | 800cc
' g s | T 7V EEER
RO 4 Bl A% | PLE CE »—% v 7. RoHS 4
B r g 2 s Lp, = 83.6 dB (A)

A HU% ISO 10821-C6.2-1SO 11204 GR2

11

VG2735P-32



1. Installation

Lower roller:

Fix the roller support @ on the back surface of a
machine table properly, and set it as shown in figure.

7

(@92
Q> @)

Fig. 1-1

12




9 Sewing speed

The maximum sewing speed is 5000 sti/min (during intermittent operation).
Run a new machine at speed about 15 - 20% lower than maximum speed during the first 200 hours (for

about one month) so that a machine can offer a long service life in good condition.

VG2735P-32

13



3. Proper operation

/A CAUTION

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

3.1 Opening and closing of front cover

Before opening the front cover, swing the cover
fixing plate @ to the right.

Fig. 3-1

3.2 Adjustment of suction pipe

The power of suction can be adjusted by hand valve®).
Set the power of suction at the minimum pressure to
be able to suck the waste only.

Pay attention for the light weight fabrics, the
material of main parts may be pulled in if setting
at too high pressure

When the trimming width is changed, adjust the

position of suction pipe by loosening screws @) .

Fig. 3-2

VG2735P-32

14




4. Adjustments of sewing machine

A\ CAUTION

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

4.1 Adjustment of rollers

At shipping, front roller @ is installed on sewing
head. Adjust the position of the front roller @ and
the lower roller @ according to the size of fabric to
be sewn.

Adjust the loading position in right and left of
elastic tape, by using the front roller guide® and
the elastic tape guide @ on the top of front cover.

Apply the elastic tape guide @ to the right side of

elastic tape and bring the guard close to the presser

foot as possible without contact.

For the adjustment, loosen the screw® and @) .

VG2735P-32

15



4. Adjustments of sewing machine

/A CAUTION

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

4.2 Adjustment of fabric presser

Height of fabric presser
(1) Loosen the screw @ and adjust the height of fabric
presser shaft bracket @ to make the back surface

of fabric presser D) to be parallel with the top
surface of feeding dog and contact to it slightly
when the feed dog is at its highest point.

(2)At the highest point of feed dog movement, set
the elastic tape to be sewn under the presser
foot and make the clearance of 0.5mm between the

top surface of right side of presser foot and the

fabric presser guide bar @

For the adjustment, loosen the screw® on the .
. Fig. 4-4
guide bar stopper ®

(3)Unload the elastic tape to be sewn and make the clearance of 1.0mm between the back surface of
fabric presser @ and the top surface of stitch plate.
For the adjustment, loosen the screw @ on the fabric presser guide bar @ and rotate the fabric
presser shaft®.

(4)When the presser foot is lifted up with the needle bar being at the highest point, make sure that
the fabric presser @) is lifted up 2.0mm or more from the top surface of feed dog.

Position of fabric presser in front and rear, right and left

(1)Apply the tip fo fabric presser @ to the front end @ of stitch plate. For adjusting, loosen the
screw @0 .

(2) The fabric presser @ should be above the differential feed dog in right and left and make it close
to the upper knife as possible. Loosen screw @), move the fabric presser shaft ® right and left,
and adjust it.

Pressure of fabric presser
To increase the pressure, loosen the screw@ on the collar @ and turn the collar @ to the arrow X

direction.
To decrease the pressure, turn it to the arrow Y direction.

Adjust the pressure of spring @ at lowest so long as it does not make much noise.

Nl

M )

© == f@
@

About 2.0 mm or more

Fig.4-5 3 ©

VG2735P-32




5 Adjustments of trimming mechanism

A\ CAUTION

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.1 Trimming width (Cutting position of fabric)

(1)Remove the edge guide.

(2)Loosen the screw @ on the lower knife holder.

(3) Loosen the screw @ on the collar(right).

(4)Set the lower knife holder as desired position ac—
cording to trimming width.

(5)Tighten the screw @ on the lower knife holder.

(6) Loosen the screw® on the collar(left) and apply
proper pressure of spring by rotating the screw®).

(7)Tighten the screw @) on the collar(right).

(8) Tighten the screw @ on the collar(left).

(9)Tighten the screw @ as not be loosened.

O ATTENTION

Supply some oil into oil hole ® periodically.

5.2 Removing and installing the lower knife

How to remove the lower knife

(1)Remove the edge guide.

(2) Loosen the screw® on the collar (right).

(3)Make the clearance between upper and lower knife by
pulling the upper knife holder ® to the right.

(4) Tighten the screw @ on the collar(right)

temporarily.

Fig. 5-1

(5)Loosen the screw @ on the lower knife and remove
the lower knife ® downward. Fig. 5-2

How to install the lower knife

(1)Align the tip of blade of the lower knife ® with
the top surface of stitch plate and tighten the

screw (D) . . o
tit t
(2) Loosen the screw @ (which was tightened stitch plate \

temporarily) on the collar(right).

(3)Check the sharpness of knives by loading a thread
between upper and lower knife and turning the pul-
ley manually.

(4)Apply the portion 8.0mm from the tip of upper knife
©® to the top surface of lower knife ® and tighten
the screw @ on the collar (right).

(5)Check again the sharpness of the knife.

Fig. 5-3

VG2735P-32

17



5. Adjustments of trimming mechanism

5.3 Removing and installing the upper knife

How to remove the upper knife

(1) Loosen the screw® on upper knife holder and
remove the upper knife holder (D .

(2) Loosen the screw® on upper knife and remove the
upper knife @ .

How to install the upper knife

(1)Fix the upper knife ® to the upper knife holder @
with the screw®) .

(2)Make the right side surface of upper knife holder
@ and the right side surface of upper knife shaft
® to be on the same plane, then tighten the screw
D temporarily.

(3)When the upper knife® is at the lowest point,
move the upper knife holder @ and make the tip of
upper knife to positioned at the point 0.5mm above
the top surface of lower knife ® the tighten the
screw D .

(4) Loosening the screw @ on the collar(right) makes
the upper @ and lower knives® to engage each
other by the pressure of spring

(5)Check the sharpness of knives by setting a thread
between upper @ and lower knives® and turning
pulley manually.

(6) Tighten the screw @ on collar (right).

(7)Check again the sharpness of knives

5.4 Sharpening of lower Knife

The upper knife is made of super hard alloy, so it
isn’ t necessary to re—sharpen the knife for about one
year.

If the sharpness of knives get blunt during this
period, re-sharpen the lower knife

To re—sharpen, see the left fig.

And also prepare the cold water and re-sharpen the
lower knife with keeping it cool.

For re-sharpening the upper knife normal grinder is
not useful, so it is recommended to keep the upper
knife as a spare part, and contact us directly or the

dealer for re—sharpening it.

Fig. 54

Fig. 5-6

VG2735P-32

18



5. Adjustments of trimming mechanism

5.5 Upper knife stroke

At shipping, the stroke of upper knife is adjusted at
5.0mm. To change the stroke of upper knife, follow the

sequence as below;

(1)Remove the bracket side cover @.

(2) Loosen the screw @ on the stopper @ .

(3)Move the stopper @ to the arrow X direction, the
stroke gets bigger and to the arrow Y direction

makes it smaller. (Adjust again the engagement of

upper knife and lower knife.)
(4)Tighten the screw @ .

Fig. 5-7

Fig. 5-8

VG2735P-32

19



5. Adjustments of trimming mechanism
______________________________________________________________________________________________________________________________________|

5.6 How to remove the lower knife holder bracket

(1)Remove the stitch plate.

(2)Remove three screws @ on lower knife holder bracket @ .

(3)Rotate the hand wheel manually and lower the needle bar to the lowest point.

(4)Pull out the knock pin @ on lower knife holder bracket ) from the frame.

(5)Pull out the upper knife link(short) & from the upper knife driving lever @ with tilting the top
of lower knife holder bracket @) to the front slightly.

© ATTENTION

Move the lower knife holder bracket @ to the left side near the frame.

It prevents the adjusting lever block ® from pulling out the adjusting lever block guide @ .

If it is pulled out, insert the adjusting lever block ® into the adjusting lever block guide @
with facing the shorter side from hole of adjusting lever block ® to the machine.

(6) Remove the upper knife driving lever @ from feed lift shaft ® . At the same time, the oil wick ©
connected to the upper knife driving lever @ should be removed.

(7) Install the frame cover A0 and the gasket @ to the frame by screws @ .

(8) Install the supplementary block @) to the stitch plate holder @ .

Fig. 5-9

VG2735P-32

20



5. Adjustments of trimming mechanism
______________________________________________________________________________________________________________________________________|

5.7 How to install the lower knife holder bracket

(1)Remove the stitch plate.
(2)Remove the supplementary block @ from the stitch plate holder @ .
(3)Remove the frame cover B and gasket @ .
(4) Install the upper knife driving lever ® into the feed lift shaft ®.
Insert the oil wick ® connected to the upper knife driving lever & under the felt @ .

O ATTENTION

Pay attention to the oil wick ® not be stretched when the upper knife driving lever ® is at
the position toward you fully.

(5)Place the upper knife driving lever ® at the position toward you fully.

(6) Connect the upper knife link(short) @ to the upper knife driving lever ®. On this connecting,
stick out the lever block @ of the adjusting lever block guide @ slightly and pay attention to
the block @0 not come off from the guide @ .

(7)Place the bracket gasket @ on the groove of lower knife holder bracket @ and install the lower
knife holder bracket @ with screws @) .

(8)Adjust the position of the lower knife, check the engagement with the upper knife and adjust the

pressure of upper knife spring.

VG2735P-32

21



6. Specifications

Model VG2735P-32
Interlock stitch machine with right hand knife trimming mechanism for attaching pre-
Description
closed elastic band with puller
Dimensions 445 mm (L) X 220 mm (W) X 405 mm (H)
Circumference
370 mm
of Cylinder
Weight 45 kg(without roller)
Stitch Type IS0 406, 407, 602, 605
Attaching pre—closed elastic band on knitted fabric
Application
(avilable width of elastic tape to be sewn : max. 35mm)
Sewing Speed Up to 5000 sti/min
1.4 — 3.6 mm
Stitch Length Number of stitches 7 - 18 stitches per inch(25.4 mm)
8 — 21 stitches per 30 mm
Needle System UY X 128GAS #9 - #14 (standard: #10)

3-needle: 4.8 mm, 5.6 mm, 6.4 mm
(2-neelde: 3.2 mm, 4.0 mm)

Needle Distance

Needle Stroke 33mm
Presser Foot Lift with spreader: 5.5 mm without spreader: 7.5 mm (For 5.6 mm of needle distance )
Feed Regulation By adjusting screw (available for micro adjustment)

Standard: 1 : 0.9 -1 : 1.4
Differential Ratio 1 :0.9-17: 1.8 (stitch length is 2.5 mm or less in max. normal differential)

1 :0.6-1:1.1 (adjustable by changing position of feed bar connection)

Differential Feed Micro adjustment by adjuster
Regulation Adjustable by moving external lever even during operation
Lubrication Lubrication automatically by trochoid-shaped pump
Lubricating 0il YAMATO SF OIL No. 28
Capacity of
800 cc
0il Reservoir
Installation Table top type

Compliance with ) ) )
CE Marking, RoHS Directive
Regulator

Lp, = 83.6 dB (A)
Standard complied with: ISO 10821-C6.2, IS0 11204 GR2

Noise Declaration

VG2735P-32

22



ILLUSTRATED
SPARE PARTS LIST

VG2735P-32



1
VG2735P-32(1)

21

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(1)

B 7ETILERERE (1)

1

Ref.No _ Parts No. Description m £ Amt. Req
1 3501011 Fabric Guide wHAR 1
2 110106 Screw(M4-0.7 X 8) IRy 1
3 000538 Washer Ty 1
4 3501452 {3501003] Lower Knife Holder Bracket TAZREBTZ2Tv b 1
5 009890 Screw(M5-0.8 X 35) IEXRY 1
6 120030 Screw(M5-0.8%x12) IRy 2
-

8 340043 Knock Pin( ¢ 4% 12mm) AN 1

9 340004 Knock Pin( ¢ 3X8mm) A= 2
10 110010 Screw(M4-0.7 X 16) xRy 1
11 000629 Seal Plug el 1
12 340003 Pin( ¢ 5 X 20mm) Ey 1
13 3501022 Link Guide U IHAR 1
14 160003 Screw(M5-0.8 X 5) xRy 4
15 3101058 Pushbutton A=Y\ % 1
16 3101059 Pushbutton Spring v aig VINE 1
17 0095642 Retaining Ring Ay FIT 1
18 3501010 Stopper Ak wIX 1
19 110049 Screw(M4-0.7 X 10) xRy 1
20 3501463 [3501012] Side Cover EHI/I\— 1
21 110014 Screw(M4-0.7 X 18) IR 2
22 3501014 Spring AN 1
23 3501013 Spring Hanger AN S s 1
24 160001 Screw(M4-0.7 X 4) xRy 1
25 3500366 [0020551] O-ring(P5) oOvuvy 2
26 3501015 Drop Lever Shaft ROy 7L /\—Egh 1
27 3501024 Lever Shaft Bushing LN—8Tv>a 2
28 3501018 Adjusting Lever Block Guide AMAA R 1
29
30 3501029 Bracket Gasket TXRET STy bRy EY 1
31 3501033 Adjusting Lever Block Ak 1
32 0032799 Connection Pin dAxoyavey 1
33 000278 QOil Wick(Felt) S 1
34 3501020 Upper Knife Link(Long) XV VI (R) 1
35 160002 Screw(M4-0.7 X 5) xRy 1
36 3501021 Upper Knife Link(Short) XUV D (58) 1
37 310103 QOil Wick(No.4-50mm) SHR 1
38 310108 Oil Wick(No.4-160mm) S 1
39 000309 Oil Wick(Felt) AR 1
40 3501034 Upper Knife Driving Lever AR ERED T 1

Ref. No. 41 to 60

See the following page.

VG2735P-32



1
VG2735P-32(1)

21

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(1)

BT ETILERERM (1)

1

Ref.No _ Parts No. Description m £ Amt. Req
41 120015 Screw(M5-0.8 X 10) =% 1
42 3501025 Feed Lift Shaft i) T 1
43 3501032 Upper Knife EXX 1
44 130002 Screw(M3-0.5 X 6) IERY 1
45
46 3501203 Upper Knife Holder EXZXE 1
47 120001 Screw(M4-0.7 X 14) xRy 2
48 000638 Seal Plug e 1
49 3501028 Upper Knife Shaft £ X R 1
50 3501201 Lower Knife Holder TXZRE 1
51 3501200 Lower Knife XX 1
52 3101042 Lower Knife Holder Bushing TAZRETvYa 1
53 3501019 Upper Knife Driving Lever FEAXARLIN— 1
54 3101022 Upper Knife Shaft Bushing EAXAZE Ty a 1
55 3200086 Collar(8 x 13x6mm) HhZ7— 3
56 160000 Screw(M3-0.5 x 3) IR 6
57 0094577 Upper Knife Spring EAXRINX 1
58 003657 Screw(M4-0.7 x 3) ERY 1
59 110055 Screw(M4-0.7 X 14) 1R 1
60 3101609 Upper Knife Driving Lever Pin EXZALIN=E> 1

VG2735P-32



2

VG2735P-32(2)

31

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(2)

HITEFINERABSR ) 2

Ref.No _ Parts No. Description m £ Amt. Req
1 3501204 Slide Cover B YR 1
2 3501101 Upper Roller Bracket ro—>& 1
3 160004 Screw(M6-1 X 4.8) IERY 2
4 160001 Screw(M4-0.7 x 4) xRy 4
5 3501058 Elastic Tape Guide Shaft L HA RERfSEh 1
6 3101074 Elastic Tape Guide JLHAR 1
7 3501054 Fabric Presser Shaft Bracket AEIEMI STy b 1
8 160007 Screw(M6-1 x 6) xRy 1
9 3101071 Collar(6 X 12x6mm) HhZ— 1

10 3101070 Fabric Presser Spring b ANS 1
11 3501141 Fabric Presser Guide Bar HA R 1
12 3101066 Fabric Presser Shaft IR 1
13 3501142 Fabric Presser HiET 1
14 000535 Washer A 2
15 110100 Screw(M3-0.5 X 6) IExRY 2
16 3501057 Guide Bar Stopper HAREZ Sy 1
17 006202 Screw(M4-0.7 X 6) xRy 1
18 000538 Washer vy 3
19 3101065 Bracket Holder 72y bhET 1
20 000206 Lock Nut(M5-0.8) Avso+vhb 1
21 3501454 [3501060] Front Cover(Upper) BIfAFA/\— (E) 1
22 110013 Screw(M4-0.7 x 8) IR 3
23 3501455 [3501061] Front Cover(Lower) BIREE /= (F) 1
24 3501066 Rubber Cushion [Dagicem WA 1
25 3501075 Suction Pipe Holder RABERT 1
26 120001 Screw(M4-0.7 X 14) IR 2
27 3501072 Suction Pipe Holder Fixing Plate PToAEX T 1E XK 1
28 2100014 Anti-shock Rubber EEI A 1
29 3501076 Front Roller Holder BO—2>%T 1
30 120008 Screw(M4-0.7 X 8) IERY 2
31 3501090 Elastic Tape Front Roller, C. Set BIO—> (#f) 1
32 009220 Screw(11/64-40 %X 8) xRy 1
33 0064241 Elastic Tape Front Roller FO—> 1
34 0064243 Front Roller Guide BO—Z3JLH4R 1
35 003638 Screw(11/64-40 % 4) =% 1
36 3501092 Elastic Tape Front Roller Shaft B O — > ¥ 1
37 3501094 Front Roller Shaft Connector B O — Z kT 1
38 160007 Screw(M6-1 X 6) IEXY 1
39 190024 Screw(M5-0.8 X 9) IRy 1
40 3501116 Lever L/\— 1
41 160001 Screw(M4-0.7 X 4) IRy 2
42 3501091 Front Roller Holder Shaft BIO—2> X% Téy 1
43 3501093 Front Roller Bracket HO—>8 1
44 009747 Screw(M4-0.7 X 10) IR 2
45 160004 Screw(M6-1x4.8) IEXY 4

VG2735P-32



3

VG2735P-32(3)

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(3)

HIEFINERABR B 3

Ref.No _ Parts No. Description m £ Amt. Req
1 3500698 Supplementary Roller, C. Set #HWEBO—35 ($8) 1
2 3501253 Supplementary Roller Support #Bh O — Z BT HR 1
3 000538 Washer A 2
4 110009 Screw(M4-0.7 X 8) xRy 2
5 3501122 Supplementary Roller #Hpa—> 1
6 0065436 Supplementary Roller Stay(A) #EBIO—5% T (A) 1
7 0065437 Supplementary Roller Stay(B) #WBHIO—5% T (B) 1
8 110030 Screw(M3-0.5 X 2.6) xRy 4
9 3501080 Eye Guard ZAH—R 1

10 3501053 Stitch Plate Holder HiIRE 1
11 110041 Screw(M4-0.7 X 8) IRy 3
12 3501052 Stitch Plate Holder Spacer HiRE A= 1
13 000651 Knock Pin(¢ 4 X 10mm) A= 1
14 3501457 [3501051] Side Cover(Lower) BREF*AH/\—(T) 1
15 110048 Screw(M4-0.7 X 10) IRy 3
16 0092305 Magnet NTxRY b 1
17 3501049 Qil Defender Dapislid 1
18 006233 Screw(M3-0.5x5) xRy 2
19 0068014 Side Cover Hinge BREEAN—EVY 1
20 110003 Screw(M3.5-0.6 X 6) xRy 3
21 3501050 Side Cover(Upper) B /= () 1
22 130007 Screw(M4-0.7 X 10) IERY 2
23 100001 Nut PV 2
24 3501068 Suction Pipe A E 1
25 120008 Screw(M4-0.7 X 8) xRy 2
26 001123 Washer Ty 2
27 0012480 Dust Hose(1500mm) EER—R 1
28 0013648 Hose Band VAN 2
29 006921 Wood Screw(¢ 4.8 X25) AxRY 4
30 1096030 Air Tube(6 X 4mm)(Black) I7Fa—T (&) -
31 1098012 Hand Valve I\ R)NLT 1
32 350006 Wood Screw(¢ 3.5%X32) AxY 2
33 3501062 Cover Fixing Holder HN—EEE 1
34 120013 Screw(M6-1 X 15) IRy 1
35 3501064 Cover Fixing Shaft N —EE 1
36 160007 Screw(M6-1 X 6) IERY 1
37 3501063 Cover Fixing Plate HINN—EFER 1
38 330011 Seal Plug Bt 1
39 000010 Conical Spring Washer MIXRXTv >+ 1
40 006004 Screw(11/64-40X%9.7) xRy 1

VG2735P-32



4
VG2735P-32(4)

VG2735P-156M-32

1

EXTRA PARTS

VG2735P-32



VG2735P-32 EXCLUSIVE PARTS(4)

YT ETILEREE (4)

4

Ref.No _ Parts No. Description m £ Amt. Req
1 3507205 Presser Foot, C. Set(56) I (#) 1
2 110004 Screw(M3.5-0.6 X 8) IRy 1
3 0091725 Presser Foot Spring TR 1
4 005133 Screw(1/8-44 x4.5) xRy 1
5 3107009 Presser Foot(Small) Spring JBET)NER 1
6 006010 Screw(1/8-44 x4.5) xRy 1
7 3507209 Elastic Tape Guide JLHAR 1
8 004236 Screw(3/32-56x4.2) xRy 1
9 000327 Lock Nut OvZoFvhk 1

10 003302 Adjusting Screw(1/8-44x11) AR 1
11 3507208 Elastic Tape Guide(large) JLHAR (K) 1
12 120057 Screw(M3-0.5x2.5) Ry 1
13 3508214 Stitch Plate(56M) iR 1
14 3509068 Main Feed Dog ®ix) 1
15 3109024 Differential Feed Dog BIEY 1
16

17 3501132 Supplementary Block #Eh7Ov o 1
18 130002 Screw(M3-0.5 % 6) IR 1
19 3501131 Frame Cover Gasket Ny RAN=RyFx> 1
20 3501130 Frame Cover Ry RH/IN= 1
21 110011 Screw(M5-0.8 X 10) xRy 3

VG2735P-32



5

VG2735P-32(5)

1 EXTRA PARTS 0@

34 EXTRA PARTS |a
36
///
~
Sre
Y 35
3
36

2222222222



VG2735P-32(5) EXCLUSIVE PARTS

HIJEFINERBEBG) 5

Ref.No _ Parts No. Description m £ Amt. Req
1 3101087 Elastic Tape Front Roller, C. Set BIO—7 (#A) 1
2 0064241 Elastic Tape Front Roller BO—3> 1
3 0064243 Front Roller Guide FO—5JLHAR 1
4 003638 Screw(11/64-40 x4) xRy 1
5 009220 Screw(11/64-40 % 8) xRy 2
6 0032719 Collar(10 X 16 X6mm) nNo— 1
7 001459 Screw(9/64-40 X 3) xRy 1
8 3101086 Elastic Tape Front Roller Shaft B0 — > B 1
9 0011166 Front Roller Block O—>70v7 1

10 009973 Screw(M5-0.8 X 10) xRy 4
11 0064245 Front Roller Block Shaft BO—>7 0y 7 BRI 1
12 3120243 Elastic Tape Front Roller Connector  EiO—Z#tF 1
13 000429 Washer Ty 1
14 009891 Screw(M8-1.25 X 20) xRy 1
15 160007 Screw(M6-1 X 6) 1R 3
16 3120245 Elastic Tape Front Roller Holding Shaft B0 — 53 Ti#f 1
17 0067025 Bracket 7209k 2
18 009877 Knob Bolt(M10-1.5%X20) /7ML~ 2
19 009947 Wood Screw(¢ 5.1 X25) ARY 4
20 3501140 Elastic Tape Lower Roller, C. Set TO—7 (#8) 1
21 3501126 Tension Roller, C. Set(1) TrayaO—7 (1) 1
22 3501127 Lower Roller TEO—Z 1
23 3100770 Lower Roller Bushing TO—57v¥a 2
24 0063469 Lower Roller Shaft TA—>%H 1
25 000016 Nut Ty bk 1
26 0064173 Tension Roller Slider 2745 1
27 006475 Screw(M8-1.25 X 16) xRy 1
28 0031014 Tension Roller Slider Stop AZAF AKX 1
29 0031015 Tension Roller Slider Stop Handle ARy IV ERIL 1
30 009853 Screw(11/64-40 X 6.5) IEXY 1
31 0065258 Lower Roller Support TO—Z& 1
32 000428 Washer Ty 2
33 006920 Wood Screw(¢ 5.8 X 32) ARY 2
34 3100768 Tension Roller, C. Set(1) Tr¥ayvO—Z(#1) 1
35 3100769 Tension Roller TYY3ayvAd—2 1
36 3100770 Tension Roller Ball Bearing IR—=ILRXF YUV D 2

VG2735P-32



dyamato

YPYR=2 VEERATA
YAMATO SEWING MACHINE MFG. £0,LTD,

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL:81-6-6364-5621 FAX:81-6-6364-7185

T530 -0047 KRRMEREXE 4TH 4% 125
TEL(06) 6364 -5621() FAX(06) 6364 -7185

P/N 9730160 (P/I/ EX)

No.3 Edited in 2010.7
(VG2735P-32) Printed in Japan 2010.7.1H(T)



	目　次
	[P1]   1. 据付方法
	[P1]   1.1 ローラ

	[P2]   2. 縫い速度
	[P3]   3. 正しい使い方
	[P3]   3.1 前開キカバーの開閉
	[P3]   3.2 吸込管の調節

	[P4]   4. ミシンの調整
	[P4]   4.1 ローラの調節
	[P5]   4.2 布押エの調節

	[P6]   5. メス装置の調整
	[P6]   5.1 メス幅( 布切断位置) の調節
	[P6]   5.2　下メスの取外し、取り付け方
	[P7]   5.3 上メスの取り外し、取り付け
	[P7]   5.4 下メスの砥ぎ方
	[P8]   5.5 上メスのストロークの調節
	[P9]   5.6 下メス台ブラケットの取り外し
	[P10] 5.7 下メス台ブラケットの取り付け

	[P11] 6. 仕様

	CONTENTS
	[P12] 1. Installation
	[P12] 1.1 Rollers

	[P13] 2. Sewing speed
	[P14] 3. Proper operation
	[P14] 3.1 Opening and closing of front cover
	[P14] 3.2 Adjustment of suction pipe

	[P15] 4. Adjustments of sewing machine
	[P15] 4.1 Adjustment of rollers
	[P16] 4.2 Adjustment of fabric presser

	[P17] 5. Adjustments of trimming mechanism
	[P17] 5.1 Trimming width(Cutting position of fabric)
	[P17] 5.2 Removing and installing the lower knife
	[P18] 5.3 Removing and installing the upper knife
	[P18] 5.4 Sharpening of lower knife
	[P19] 5.5　Upper knife stroke
	[P20] 5.6 How to remove the lower knife holder bracket
	[P21] 5.7 How to install the lower knife holder bracket

	[P22] 6. Specifications

	ILLUSTRATEDSPARE PARTS LIST
	[P1]   VG2735P-32(1)
	[P2]   VG2735P-32(2)
	[P3]   VG2735P-32(3)
	[P4]   VG2735P-32(4)
	[P5]   VG2735P-32(5)


